
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0137111  
 
Owner:  City of Liberty 
Address:  101 E Kansas Street, Liberty, MO 64068 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Liberty Wastewater Treatment Facility 
Facility Address:  1.16 miles SW of S Liberty Parkway and Arsenal Drive intersection, Liberty, MO 64068  
 
Legal Description:  See Page 2 
[...]
 TABLE 2: ALTERNATIVES ANALYSIS EVALUATION ............................................................................. 25 
5.2.1. REGIONALIZATION ALTERATIVE .......................................................................................................... 25 
6. GENERAL ASSUMPTIONS OF THE WATER QUALITY AND ANTIDEGRADATION REVIEW ...................... 26 
7. MIXING CONSIDERATIONS ................................................................................................................... 26 
8. PERMIT LIMITS AND MONITORING INFORMATION ............................................................................... 27 
 TABLE 3:  EFFLUENT LIMITS ................................................................................................................ 27 
9. RECEIVING WATER MONITORING REQUIREMENTS .............................................................................. 27 
10. DERIVATION AND DISCUSSION OF LIMITS............................................................................................ 27 
10.1. OUTFALL #001 – MAIN FACILITY OUTFALL LIMIT DERIVATION ......................................................... 28 
11. ANTIDEGRADATION REVIEW PRELIMINARY DETERMINATION ............................................................ 30 
 
APPENDIX A:  MAP OF DISCHARGE LOCATION .............................................................................................. 30 
APPENDIX B:  ANTIDEGRADATION REVIEW SUMMARY ATTACHMENTS ....................................................... 31 
 
  



Liberty WWTF 
Fact Sheet Page #23 
 

 

1. FACILITY INFORMATION 
FACILITY NAME:  Liberty  WWTP NPDES #: MO-0137111 

 
FACILITY TYPE/DESCRIPTION:  Liberty is proposing to build a 5.0 mgd wastewater treatment plant discharging to the 
Shoal Creek and disconnecting from Kansas City Birmingham facility.   Liberty is proposing to build an oxidation 
ditch with nitrification and denitrification capabilities to meet future nutrient requirements. Ultraviolet disinfection is 
proposed for meeting bacteria effluent limits.   

 
COUNTY: Clay UTM COORDINATES: x= 375924;y= 4339622 
12- DIGIT HUC: 10300101-0304 LEGAL DESCRIPTION: SW ¼ , SW ¼, Sec. 30, T51N, R31W 
EDU*: Central Plains/ Blackwater/ Lamine ECOREGION: Missouri River Alluvial Plain 

* - Ecological Drainage Unit 
 
2. WATER QUALITY INFORMATION 
In accordance with Missouri’s Water Quality Standard [10 CSR 20-7.031(2)] and federal antidegradation policy at Title 40 Code of 
Federal Regulation (CFR) Section 131.12 (a), the Missouri Department of Natural Resources (MDNR) developed a statewide 
antidegradation policy and corresponding procedures to implement the policy.  A proposed discharge to a water body will be required 
to undergo a level of Antidegradation Review which documents that the use of a water body’s available assimilative capacity is justified.  
Effective August 30, 2008, a facility is required to use Missouri’s Antidegradation Rule and Implementation Procedure (AIP) for new 
and expanded wastewater discharges. 
 

2.1. WATER QUALITY HISTORY: 
This is a new facility with no existing history. Shoal Creek is not listed on the 303(d) list; however the discharge is 
4.5 miles from the confluence with the Missouri River. The Missouri River is listed on the 303(d) list for bacteria, 
which this facility is planning to install disinfection and not contribute to the impairment.  

 

OUTFALL DESIGN FLOW 
(CFS) TREATMENT LEVEL RECEIVING WATERBODY DISTANCE  TO  

CLASSIFIED SEGMENT (MI) 
001 7.75 Secondary Shoal Creek 0.0 

 
3. RECEIVING WATERBODY INFORMATION 

WATERBODY NAME CLASS WBID LOW-FLOW VALUES (CFS) DESIGNATED USES* 
1Q10 7Q10 30Q10 

Shoal Creek P 396 0.1 0.1 1.0 AQL, IND, IRR, LWW, SCR, WBC(B) 
* Protection of Warm Water Aquatic Life and Human Health-Fish Consumption (AQL), Cold Water Fishery (CDF), Cool Water Fishery (CLF), Drinking Water Supply (DWS), Industrial 
(IND), Irrigation (IRR), Livestock & Wildlife Watering (LWW), Secondary Contact Recreation (SCR), Whole Body Contact Recreation (WBC). 
 
RECEIVING WATER BODY SEGMENT #1: Shoal Creek 
Upper end segment* UTM coordinates: x= 375924;y= 4339622 (Outfall) 
Lower end segment* UTM coordinates: x= 379261; y= 4339638 (confluence with Liberty WTP) 
*Segment is the portion of the stream where discharge occurs.  Segment is used to track changes in assimilative capacity and is bound at a minimum by existing sources 
and confluences with other significant water bodies. 
 

4. GENERAL COMMENTS 
 
The original 2012 Antidegradation Report for the Proposed Liberty WWTP for Liberty was prepared by 
HDR, Inc.  and Geosyntec Consultants in July 2012. The 2015 revision was completed by Crawford, 
Murphy, and Tilly (CMT) and Geosyntec for a new location. The new location is proposed due to physical 
limitations at the previously proposed site (East site). The new site (West site) and outfall location is 
approximately 2 miles west of the original site and will discharge to Shoal Creek, approximately 4.5 miles 
upstream from the confluence with the Missouri River  (Appendix A:  Map).  All pollutants of concern are 
significantly degrading (Appendix B).  Information that was provided by the applicant in the submitted 
report and summary forms in Appendix B was used to develop this review document.  A Missouri 
Department of Conservation Natural Heritage Review was obtained by the applicant; and no endangered 
species were found to be impacted by the discharge. 
 

 
  



Liberty WWTF 
Fact Sheet Page #24 
 

 

5. ANTIDEGRADATION REVIEW INFORMATION 
 
The following is a review of the Antidegradation Report for Liberty WWTP dated February 18, 2015.   
 

5.1. TIER DETERMINATION 
 
Below is a list of pollutants of concern reasonably expected to be in the discharge (see Appendix B:  Tier Determination 
and Effluent Limit Summary).  Pollutants of concern are defined as those pollutants “proposed for discharge that affects 
beneficial use(s) in waters of the state.  POCs include pollutants that create conditions unfavorable to beneficial uses in the 
water body receiving the discharge or proposed to receive the discharge.” (AIP, Page 7).   
 
Table 1:  Pollutants of Concern and Tier Determination 

POLLUTANTS OF CONCERN TIER* DEGRADATION COMMENT 
BOD5/DO 2 Significant  

Total Suspended Solids (TSS) ** Significant  
Ammonia 2 Significant  

pH *** Significant Permit limits applied 
Oil and Grease * Significant Permit limits applied 

Escherichia coli (E. coli) 1  Disinfection required 
Total Phosphorus *  Monitoring only 

Total Nitrogen *  Monitoring only 
* Tier assumed.  Tier determination not possible:  ** No in-stream standards for these parameters. *** Standards for these parameters are ranges  
 
The following Antidegradation Review Summary attachments in Appendix B were used by the applicant:  

 Tier Determination and Effluent Summary    
 Attachment A, Tier 2 with significant degradation.   

 
5.2. DEMONSTRATION OF NECESSITY AND SOCIAL AND ECONOMIC IMPORTANCE  
 
The first alternative was to remain connected to the City of Kansas City’s Birmingham treatment plant. Liberty signed a 
twenty year agreement with Kansas City in 1999 for treatment of wastewater. This alternative would require Liberty to be 
subject to Kansas City’s rate structure as Kansas City continues working to meet the requirements of its Consent Decree on 
sewer overflows and upgrades to treatment plants. Also complicating the cost to Liberty is that Liberty sets its budget and 
rate adjustments and then Kansas City issues the actual rate increases, with significant variance between the costs. The cost 
to Liberty to remain connected to Kansas City and construct an interceptor sewer and two excess flow basins is estimated 
to cost Liberty’s citizens $114.00 per month in 2025. Liberty estimated costs today at $58.20 per month, and would increase 
in the future as the interceptor and basin were built as well as any other costs that would be coming.  
 
A non-degrading alternative evaluated is controlled land application of treated effluent through irrigation, likely to 
available crop land. With the design flow of the facility being 5 million gallons per day (5 MGD) and as the facility is 
located in a urban area where land is limited, this alternative is not practical or economical, as approximately 2,200 acres 
of land would be required.  
 
In the 2012 Antidegradation review, Liberty evaluated three options for constructing its own wastewater treatment plant 
and disconnecting from Kansas City Birmingham treatment plant. All three alternatives can be utilized to meet water quality 
requirements, but the City was interested in proactively addressing nutrient issues ahead of criteria development.  
 
The first Liberty alternative evaluated was a traditional activated sludge process followed by secondary clarification. The 
hydraulic retention time recommended was between 10 to 12 hours to meet a higher BOD effluent limit.  This plant had a 
smaller footprint as there would be fewer aerators and a clarifier sidewater depth of 12 feet.  The benefits associated with 
this alternative are primarily associated with reduced capital, operations, and maintenance costs. Cost savings are due to the 
reduced aeration basin volume required to meet basic treatment standards as well as reduced aeration system oxygen 
capacity required to meet existing water quality requirements.  
 
  



Liberty WWTF 
Fact Sheet Page #25 
 

 

The second Liberty alternative evaluated was an oxidation ditch followed by secondary clarifiers to have additional BOD 
and TSS removal, along with removal of ammonia.  The hydraulic retention time would range from 16 to 18 hours for 
additional treatment. There is an increased demand for oxygen and greater treatment volume required to meet more 
protective BOD effluent limits and ammonia removal. The sidewater depth would in range of 14 to 16 feet, which is greater 
than the minimum required in Alternative 1.  The benefits associated with this alternative include a more robust treatment 
system with increased process volume (oxygen capacity within the aeration system) as well as a secondary clarifier system 
with improved settling characteristics and ability to meet the more protective effluent limits.  
 
For the 2015 Antidegradation Review, Liberty evaluated two additional degrading alternatives. The third alternative 
evaluated is a treatment plant featuring fine screening (5 mm);  fine grit removal (105 micron); dual activated sludge trains 
with biological nutrient reduction (BNR) reduction capability (nitrogen, phosphorus); dual secondary clarifiers with state-
of-the-art enhancements; and UV disinfection for the liquid treatment. In addition to the ability to consistently meet the 
initial effluent limits, the BNR capabilities of the ASTs will achieve effluent values for total nitrogen (TN) and phosphorus 
(P) of approximately 10 mg/l and 1.5 mg/l, respectively. Operating the ASTs in BNR mode will educe energy costs 
associated with the treatment process. The reduced ammonia will also result in lower BOD in treated effluent. The estimated 
20 year present worth of the BNR facility is $71.5 million dollars, including operations and maintenance.  
 
For the 2015 Antidegradation, Liberty evaluated a fourth alternative, an enhanced nutrient removal system, which could be 
accomplished through enhancements to the activated sludge process, denitrifying filters, or incorporation of membrane 
bioreactors. A drawback to the ENR system is that overall environmental sustainability decreases with increased nutrient 
removal technologies, primarily due to the increased energy demands associated with advanced treatment. The ENR facility 
is expected to be less sustainable and less practicable overall than the BNR facility, Alternative 3. The estimated 20 year 
present worth of the ENR facility is $86.6 million dollars, including operations and maintenance, which is more than 120% 
of the BNR alternative.   
 
 

Table 2: Alternatives Analysis Evaluation 
Parameter BNR ENR 
BOD5 10 mg/L 5 mg/L 
TSS 15 mg/L 5 mg/L 
Ammonia as N 1.4/3.0  mg/L 0.5-1.0 mg/L 
Total Nitrogen 10 mg/L 6 mg/L 
Total Phosphorus 1.5 0.5 mg/L 
Capital Cost $63,500,000 $72,000,000 
Present Worth $71,500,000 $86,600,000 
Practical Y Y 
Economically Efficient Y N 
Ratio 1.0 1.21 

 
The affordability analysis completed by the City discusses the cost of denitrification and nitrification, and digesters as part 
of what is affordable to the City. The proposed rate is $58.20, which is less than the expected rates for the City of Liberty 
to remain connected to the City of Kansas City.  
 
5.2.1. REGIONALIZATION ALTERATIVE 
 
Within Section II B 1. of the AIP, discussion of the potential for discharge to a regional wastewater collection system is 
mentioned. The facility is currently connected to Kansas City Birmingham treatment plant. Liberty was designated its own 
management area under the original 208 approval for Kansas City in the 1978.  The applicant provided discussion of this 
alternative.  
 
NEEDS A WAIVER TO PREVENT CONFLICT WITH AREA WIDE MANAGEMENT PLAN APPROVED UNDER SECTION 208 OF THE CLEAN WATER ACT AND/OR 
UNDER 10 CSR 20-6.010(3) (B) 1 OR 2 CONTINUING AUTHORITIES? (Y OR N)  N  
 
The affected community is the community of Liberty and in part the City of Kansas City. Liberty is pursuing construction 
of its own treatment facility to maintain control over all City Sewer Fund activities and have more predictable and 
manageable fiscal outcomes. Over the last several years, the City of Liberty has been subject to significant rate increases 



Liberty WWTF 
Fact Sheet Page #26 
 

 

owing to needed improvements to the Kansas City sewer system.  The City of Liberty anticipates that rate increases will 
likely continue into the future. Therefore, the City is proposing to assume full control of its wastewater collection and 
treatment services by constructing a new WWTP. In August 2013, the voters approved the revenue bond question, 
authorizing $95 million in bond issuance for Sanitary Sewer improvements which includes building a City-owned 
wastewater treatment plant. The proposed rates for Liberty to develop a new treatment facility are less than the expected 
rates to remain connected to Kansas City. By constructing its own treatment facility, Liberty will have the capability to 
accept new industries or other growth that it is currently limited by Kansas City. Since Liberty will be disconnecting from 
the Kansas City Birmingham WWTF, the advanced treatment capabilities of the proposed WWTP will result in an overall 
reduction in pollutant loading. 
 
6. GENERAL ASSUMPTIONS OF THE WATER QUALITY AND ANTIDEGRADATION REVIEW 
 
1. A Water Quality and Antidegradation Review (WQAR) assumes that [10 CSR 20-6.010(3) Continuing Authorities and 

10 CSR 20-6.010(4) (D), consideration for no discharge] has been or will be addressed in a Missouri State Operating 
Permit or Construction Permit Application.   

2. A WQAR does not indicate approval or disapproval of alternative analysis as per [10 CSR 20-7.015(4) Losing Streams], 
and/or any section of the effluent regulations. 

3. Changes to Federal and State Regulations made after the drafting of this WQAR may alter Water Quality Based Effluent 
Limits (WQBEL). 

4. Effluent limitations derived from Federal or Missouri State Regulations (FSR) may be WQBEL or Effluent Limit 
Guidelines (ELG).  

5. WQBEL supersede ELG only when they are more stringent.  Mass limits derived from technology based limits are still 
appropriate.  

6. A WQAR does not allow discharges to waters of the state, and shall not be construed as a National Pollution Discharge 
Elimination System or Missouri State Operating Permit to discharge or a permit to construct, modify, or upgrade. 

7. Limitations and other requirements in a WQAR may change as Water Quality Standards, Methodology, and 
Implementation procedures change. 

8. Nothing in this WQAR removes any obligations to comply with county or other local ordinances or restrictions. 